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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B
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e%FCC RADIO TEST REPORT

Report No. : FG133040-02B
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SPORTON LAB.

FCC RADIO TEST REPORT
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FR1 n77 / 10MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 2030 dB. Mode Auto Sweep

6L

Reflevel $000dBm Offset 03008 Mode Sweep sa
i e Count 100/100
1 Spurious Emissions v | spurious Emissions -
tine 5PUR{oUS U
30 T APORIUS UNE ABs 002
20 /“ 20 ."‘
|
10 T . | |‘
I |
0 B ] II
10 dBar + /\ B )' \
2 B
WA A I /
. T 7 fit T T t
gl 1 LRy T \"N-NN A i N R T T T,
Fom \‘ T \ JH T W
50
368GHz 16004 pis 0 M/ 3716z || (397 6m: 76004 pis ToGH:

2 Result Summa

3.680 GHiz 3695 GHz 1.000 MHz

3,695 GHz 3,699 GHz 500,000 kHz
3.699 GHz 3.700 GHz 100.000 kHz
3.700 GHz 3.710 GHz 100.000 kHz

2 Result Summa;

06:36:05 05.06.2021

3.970 GHz 3.980 GHz 100.000 kHz 3.979 2416 dBm 5.84 dB

3980 GHz 3981 GHz 100000 kHz 3.9801 13.46 dBm -0.46 di

3.981 GHz 3.985 GHz 500,000 kHz 3.981 -20.41 dBm -7.41 dB

3.985 GHz 4.000 GHz 1.000 MHz 3.985 25.03 dBm 12.03 dB
e ey O 5 U

06:10:32 05,06.2021

Channel power -13dBm > -16.24dBm (PASS)

RefLevel 38.30dBm  Offset 20,3048 & RBW 1kHz

SGL
- Att J0dB * SWT  100ms * VBW 3 kiz Mode Sweep Count 100/100
1ACR 1Rm Avg
30
20 —
10 dbr
i \
20
30 dBrmy T ,\\{\ ‘]\'\/\ n
1 [
bl A apdag Aol npfug ANV,
\f U‘v"‘h‘“ Wy WY v N
\
50 dBmr " T
CF3.69995 GHz 1001 pts 0.4 khHz/ Span 204.0 iz
2 Result Summar None
Tx! (Ref) 100,000 kiz 16.24 dBm
Tx Total -16.24 dBm

06:46:00 05.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al12 - 27 of 102



SPORTON LAB.
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Report No. : FG133040-02B

FR1 n77 / 10MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 0B

Made Auto Sweep saL RefLevel 50,00 dim  Offset 2030 d8 Mode Auto Sweep saL
Count 100/100 Count 100/100
Lpuius s
Limit Chec 2
Line _SPURJGUS_LINE_ABS_0f2 R
* $PORTBUS UNE ABS 002
20 20
10
M A TS e At ]
o M 9
| LIl
SPUHIOUS LN ABS 00 | || froee
20 '\ B mm
30 | ehen \ W Mt
| T R pa
50
3.68 GHz 16004 pts 0 MHz/ 3716+ || [3876R: 16004 pts 0 M2/ 3.0 GHz
2Rkt Somy 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 3.69498 GHz -23.20 dBm -10.20 dB 3.970 GH 3,980 GH 100.000 ki 8.44 dBm -21.56 dB
3695 GHr 3699 GHr 500,000 kHz 3.69890 GHz -21.79 dBm -879dB 080 ot a8l ot 100,000 ks 2260 dBm 9560 4B
3699 Gtz 3.700 Gtz 100,000 kiz 3.69997 GHz -25.99 dBm 12.99 dB 3981 GHiz 3985 Chiz 500000 kile 15.82 dBm 38248
3.700 Gtz 3.710GHz 100000 kHz 3.70142 GHz 802 dBm 21.38 dB S ass o e o o T T
L= " “asuce

06:38:38 05.06.2021

07:38:07 02,06.2021

[—]

& T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al12 - 28 of 102




SPORTON LAB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B
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FCC RADIO TEST REPORT

Report No. : FG133040-02B
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3.985 GHz 4.000 GHz 1.000 MHz 3.08524 GHz 22.43 dBm 943 dB
Resty <= “ertr

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 B

Made Auto Sweep

SGL

Count 100/100

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 100/100

Umit Ches PRSS
Line_SPURJOUS_ Phss
30
20 20
10
HWWW MWW
o 0 dr
f ' |
|
SPURIOUS tINE JABS 002 - | ‘ B ’
2 Jl | .
bl
| LJ Ll w koo Li L
50
3.68 GHz 16004 pts. 0 MHz/ 3.71GHz || (3.97 GHz 16004 pts .0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa
3680 GHz 3695 GHz 1.000 MHz 3.69495 G -26.46 dBm -13.46 dB 3.970 GH 3,980 GH 100,000 kH; 7.24 dBm
3695 GHe 3699 GHir 500,000 kiz 3.69836 GHz -25.83 dBm -12.83 dB 080 ot a8l ot 100,000 ks 2938 dBm
3699 Gtz 3.700 Gtz 100,000 kitz 3.69997 GHz -28.27 dBm -15.27 dB 3981 GHiz 3985 GHe 500.000 kHz 21,84 dBm
3.700 GHz 3710 GHz 100000 kitz 370842 GHz 6.76 dBm -23.24dB 3.985 GHz 1,000 GHz 1.000 MHz -23.37 dBm
T T

06:39:3% 05.06.2021

06:04:43 05,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 40.00dBm  OMfset 2030 dB.

Ref Level 40.00dBm Offset 2030 B Made Auto Sweep SGL Mode Auto Sweep SGL
Caunt 100/100 Count 100100
:
30
20 20
10
U [ as |

SPURIOUS _LINEABS 002

| ] il

-30
[l T r
ol [ RTRO I (R o
50
3.68 GHz 16004 pts. 0 MHz/ 3.71 GHz 397 GHz 16004 pts 0 MHz/ 4.0 GHz.
2 Result Summa 2 Result Summar
3680 GHz 3.695 GHz 1.000 MHz 3.694 89 GHz -24.52 dBm -11.52 dB 3.970 GHz 3.980 GHz 100.000 kHz 3.97775 GHz 7.26 dBm 22.74 dB
1695 Gita 3699 GHa 500,000 ki 3.69851 GHz -23.24dBm - 3980 Ghz 3981 Ghz 100.000 kHz 3.98001 GHz 19.54 dBm .50 dB
3,699 GHz 3.700 GHz 100,000 kHz 3.60996 GHz -26.13 dBm 3981 GHz 3.985 GHz 500.000 kftz 3.98103 GHz 13.46 dBm -0.46 dB
3,700 GHz 3.710 GHz 100.000 kHz 3.70256 GHz 6.93 dBm 3985 GHz 2,000 GHz 1.000 MHz 3.98530 GHz 15.67 dBm 267dB
pery D U [ T

06:41:08 05.06.2021

07:40:86 02,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 2030 dB.

Ref Level 90.00dBm  Offset 2030 4B Mode Sweep saL Mode Auto Sweep £
Count 100/100 Count 100/100
1 Spurious Emissions e | IR :
tine _sPURlovS .
30 dB ABOIREUS_TNE s 002
i
20 20 ,"
I}
|
o B I ‘
10 Br l
20 B \ “v |
55 ‘ L Al I I | | [ [RI]
) T A
B R T I T T I Il e WL Do Lo
o — o
AN NI
s0 .
3.68 GHz 16004 pts 3.5 MHz/ 3.715 GHz 3.965 GH2 16004 pts 5 MHz/ 4.0 GHz.
2 Result Summa
3595 Gie 3o ate s000004te 360880 Ghe 1350 dBm 20000d8 e I s 398000 G 1313 dom Bram
iz o: iz z = = % - 3.980 GH; 3.981 GH; 200.000 kH: .S -13.° .
3693 Gz 3700 GHz 200,000 kHz 369998 GHz -9.96 dBm 2200.00 dB. o e frotti 20000 e 358140 Gk 1803 dEem SBE
3.700 GHz 3715 GHz 100.000 Kbz 370049 GHz 2239 dBm 220000 Fens o e 388504 aHe 2137 dbm 337@
e DN & PR
i 0555407

05:35:34 05.06.2021

05:55:08 05.06.2021

Channel power -13dBm > -18.12dBm (PASS)

Ref Level 38.30dBm  Offset 203048 ® RBW 2 kHz

- An 308 ® SWT 100 ms ® VBW 10kHz _Mode Sweep

Count 100/100
1Rm Avg

20 dBm

PN [\A/’\AW/VW il

AT
of Wy g

v““““
50 8Bm

P AT

i v

CF3.6999 GHz

1001 pts

40.7 kHa/

2 Result Summa:

Txl (Ref)
Tx Total

200,000 khiz

None

-18.12 dBm
-18.12 dBm

05:38:12 05.06.2021

Ready

v 05062001
& Toninm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 4000 dBm  Offset 20.30 6B

1 Spurious Emissions
Limit Chesk

Line _SPUR|OUS_LINE_ABS_0q2

Mode Auto Sweep

6L
Count 100/100
1 Awg

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Line _SPURIOUS_LJ

Mode Auto Sweep

s6L

Count 100/100

SPORIGUS_LINE ABS 002

30
20 20
10
[ e S W NI PP P Py e e e e
0 | 1 o B

3.68 GHz

16004 pts 5 Miz/

3.715 GHx

2 Result Summa:

1680 GHz 3695 GHz 1.000 Mtz 3.693 78 GHz -23.39 dBm -10.39 dB
3695 GHr 3699 GHz 500,000 kHz 3.69864 GHz -18.96 dBm 5.96 dB
3699 GHe 3.700 GHz 200,000 kHz 3.69995 GHz -21.81 dBm 8.81dB
3.700 GHz 3715 GHz 100,000 kifz 370303 GHz 8.47 dBm 21.53 dB
[

3.965 GH1

16004 pts

2 Result Summa;

05:36:13 05.06.2021

3,965 GHz 3
3.980 GHz 3
3.981 GHz 3
3.985 GHz a

980 GHz
981 GHz
985 GHz
000 GHz

100.000 kHz
200,000 kHz
500.000 kHz

1.000 MHz

9.01 dBm

-26.78 dBm
-19.47 dBm
-21.77 dBm

05:57:07 05.06.2021

e -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 90.00dBm  Offset 2030 08

Mode Sweep

sGL

Count 100/100

1 Spurious Emissions

1Avg

30 dB

RefLevel 40.00dBm  OMfset 2030 dB. Mode Auto Sweep

6L

Count 100/100

ABOIREUS_TNE s 002

fi
0 T

T T AT
e

50

: f‘ [ b

m

L BT ATRAT! |

3.68 GHz

16004 pts

3.5 MHz/

3715 GHz

20GH:

2 Result Summar

3.680 GHz 3.695 GHz 1.000 MHz 3.69221 GHz -25.55 dBm -200.00 dB
3.695 GHz 3.699 GHz 500,000 kHz 3.69878 GHz -15.55 dBm -200.00 dB
3.699 GHz. 3.700 GHz 200,000 kHz 3.69999 GHz -11.55 dBm -200.00 dB
3.700 GHz 3.715 GHz 100.000 kHz 3.70050 GHz 22.59 dBm -200.00 dB
e

05:29:15  05.06.2021

3.965 GHz 3.980 GHz 100,000 kHz 3.97949 GHz 23.60 dBm -6.40 dB

3.980 GHz 3.981 GHz 200.000 kHz 3.98001 GHz 13.26 dBm 0.26 dB

3.981 GHz 3.985 GHz 500,000 kHz 3.98117 GHz 16.38 dBm -3.38 dB

3.985 GHz 4.000 GHz 1.000 MHz 3.98535 GHz -21.00 dBm -8.00 dB
T

05:51:45 05.06.2021

Channel power -13dBm > -20.09dBm (PASS)

Ref Level 38.30dBm  Offset 203048 ® RBW 2 kHz

- At 3048 ® SWT__100ms ® VBW 10kHz _Mode Sweep
1AGR
30
1
20 dBm
10
0
10
20
30 dBm- + .
A o MR, A
CF 3.6999 GH: 3001 bt 40.7 kie/ Spen $07.0 kiie
2 Result Summar None
Tx1 {Ref) 200.000 kHz -20.09 dBm
Ix Total -20.09 dBm
wery

05:38:38  05.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 4000 dBm  Offset 20.30 6B

Mode Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 100/100

06:22:31 05.06.2021

05:57:52 05,06.2021

Limit Chee¥ PRss
Line _SPURIOUS_LINE_ABS_0g2 PRSS Line spuz‘m‘s L
30 SPORIGUS_LINE_ABS_002
2 0
10
VAN ety
AT APt N P PP P, ATy
o T 1 By
|
-20 T \ B
40
50
3.68 GHz 6004 pts 5 MHz/ 3.715Ghz || (365 Gz 6004 pis 5 W2/ T0GH:
2 Result Summar 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 3.69483 GHz -23.96 dBm -10.96 dB 3.965 GH 3,980 GH 100.000 ki 8.39 dBm -21.61 dB
3695 GHy 3699 GHr 500,000 kHz 3.69808 GHz -20.98 dBm -7.98 dB 3080 ot a8l ot 200000 2737 dBm
3699 GHe 3.700 GHz 200,000 ke 3.70000 GHz -23.06 dBm -10.06 dB 3981 GHe 3985 GHe. 500,000 kiz 2256 dBm
3.700 GHz 3715 GHz 100000 kitz 370215 GHz 7.62dBm 2238 dB 3.385 GHz 1,000 GHz 1.000 MHz -21.65 dBm
nesty R Su Resdy o T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 Al12 - 36 of 102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 20.30 6B

Mode Auto Sweep

RefLevel 40.00dBm  OMfset 2030 dB.

Mode Auto Sweep

6L

Count 100/100

o BiRGUs_ne
20 % 0 fl
0 fh I
|
0 T B | \
-20 B W ‘
. , 1 : | } Y 1
I i IMII Jod w‘ “ Ll ‘l “N MH'\“‘\I. | .
L " LY N W M N
50
3.68 GHz 16004 pts. 5 MHz/ 3.965 GHz 16004 pts .5 MHz/ 4.0 GHz
2 Recult Summa 3 Result Summa

3,680 GHz
3695 GHz
3,699 GHz
3.700 GHz

3695 GHz
3699 GHz
3,700 GHz
3715 GHz

1.000 MHz
500,000 kHz
200,000 kHz
100,000 kHz

3.69430 GHz -27.80 dBm
369892 GHz -22.21 dBm

3.70000 GHz -14.90 dBm
3.700 50 GHz

05:28:06 05.06.2021

pey R

05:50:33 05.06.2021

3.965 GHz 3.980 GHz 100.000 kHz 3.97944 GHz 23.89 dBm .11 dB
3980 GHz 3981 GHz 200.000 kHz 3.98001 GHz -14.40 dBm -1.40d8
3.981 GHz 3.985 GHz 500,000 kHz 3.98119 GHz -20.23 dBm -1.23 dB
3.985 GHz 4.000 GHz 1.000 MHz 3.98696 GHz -26.67 dBm 13.67dB
ety == oo

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 B

15;

Made Auto Sweep

RefLevel 40.00dBm  Offset 2030 d8.

Mode Auto Sweep

s6L
Count 100/100

30
20 20
10
I ey Nt i, e
0 ) b
SeUmOUS UNE 1S 007 f B
20 o w
W A MM
£l
50
3.68 GHz 16004 pis 5 MHz/ 3.965 GHz 16004 pts T 4.0 GHz
2 Result Summar 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 369397 GHz -24.71 dBm 3.965 GH 3,980 GH 100.000 ki
3695 GHe 3699 GHir 500,000 kiz 3.69873 GHz 2452 dBm 3080 ot a8l ot 200000
3699 Gtz 3.700 Gtz 200,000 ke 3.69999 GHz -26.26 dBm 3981 GHe 3985 GHz 500.000 kHz
3.700 GHz 3.715 GHz 100,000 kifz 3.71197 GHz 6.58 dBm 3.985 GHz 1.000 GHz 1.000 MHz X -16.61 dBm
Rt preTy
- [mmT Resdy &5 ey

05:27:16 05.06.2021

07:32:36 02.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 20.30 6B

RefLevel 40.00dBm  OMfset 2030 dB.

Mode Auto Sweep

6L

Made Auto Sweep saL
Count 100/100 Count 100/100
3n 4o, 1
o SpORIGUS_TINE ABS 002
20 A 20 {u
: w ;\
N !
a ‘ '] . | }
20 M B T A
. | I ¥
w0 PR TR | \ Il s | g L
AT YOOI 1 AT M AL W | i | ™ T T T T
ot & o gBn | .
PR Lt | [ WPl WG
50
3.68 GHz 16004 pts. 5 MHz/ 3.715 GHz 3.965 GHz 16004 pts 5 MHz/ 4.0 GHz.

2 Result Summa

3,680 GHz

3695 GHz
3,699 GHz
3.700 GHz

3695 GHz
3699 GHz
3,700 GHz
3715 GHz

1.000 MHz
500,000 kHz
200,000 kHz
100,000 kHz

3.69499 GHz
3.69883 GHz
3.69938 GHz
3.70047 GHz

-22.18 dBm
-17.64 dBm
-13.77 dBm
22.60 dBm

05:25:51 05.06.2021

Ready

PRETI T
& Cmasso

2 Result Summa;

05:49:85 05,06.2021

3.965 GHz 3.980 GHz 100.000 kHz 3.97947 GHz 24.26 dBm 5.74. dB
3980 GHz 3981 GHz 200.000 kHz 3.98003 GHz 14.59 dBm -1.59d8
3.981 GHz 3.985 GHz 500,000 kHz 3.98154 GHz 19.79 dBm -6.79 dB
3.985 GHz 4.000 GHz 1.000 MHz 3.98502 GHz 2358 dBm 1058 dB
Resty = T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 B

1 Spurious Em

Made Auto Sweep

SGL

Count 100/100
1 Av

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 100/100

05:26:31 05.06.2021

05:58:34 05.06.2021

Umit Ches PRSS
Line_SPURJOUS_ Phss
30
20 20
10
P e (I s ] AWWI‘-W
0 l 4 db
FPURIOUS_ LINE JABS 002 - I ‘ f B
20 I W
ATRAETS ..mw \ ‘

30 - oy o =
-40
50
3.68 GHz 16004 pts. 5 MHz/ 3.715 GHz || 1’3965 GHz 16004 pts 5 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa

3680 GHz 3695 GHz 1.000 MHz 3.69203 GHz -23.02 dBm -10.02 dB 3.965 GH 3,980 GH 100:000 kH 7.61 dBm

3695 GHe 3699 GHir 500,000 kiz 3.69894 GHz 2231 dBm -9.31 db 3080 ot a8l ot 200000 19.83 dBm

3699 Gtz 3.700 Gtz 200,000 kitz 3.69997 GHz -25.46 dBm -12.46 dB 3981 GHiz 3985 GHe. 500.000 kHz 1637 dBm

3.700 Gtz 3.715 GhHz 100,000 kliz ZANGIGHE LY Lt 3985 GHz 000 GHz 1.000 MHz -15.98 dBm

e DN o VO ety NN U

TEL : 886-3-327-3456

FAX . 886-

3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 20.30 6B

Mode Auto Sweep

saL RefLevel 40.00dBm  OMfset 2030 dB.

Count 100/100

Mode Auto Sweep sl

Count 100/100

o SpORIGUS_TINE ABS 002

o 4 0 f
| |

" | i

SPURIOUS _LINE ABS 002

20 § " .
- il | ] I p N Il 1
N | I {1l | L L M Luibs
T e || i wm——" o
50
3.68 GHz 16004 pts. 5 MHz/ 3.715 GHz 3965 GHz 16004 pts 5 MHz/ 4.0 GHz.

2 Result Summa

3,680 GHz
3695 GHz

3695 GHz
3699 GHz
3,700 GHz
3715 GHz

3,699 GHz

3.700 GHz

1.000 MHz
500,000 kHz
200,000 kHz
100,000 kHz

-24.65 dBm
-18.02 dBm
-15.53 dBm
21.77 dBm

2 Result Summa;

05:23:07 05.06.2021

pey R

3.965 GHz 3.980 GHz 100.000 kHz 3.97950 GHz 22.40 dBm -1.60 dB

3980 GHz 3981 GHz 200.000 kHz 3.98001 GHz -16.07 dBm -3.07d8

3.981 GHz 3.985 GHz 500,000 kHz 3.98132 GHz -19.95 dBm -6.95 dB

3.985 GHz 4.000 GHz 1.000 MHz 3.98515 GHz -23.21 dBm -10.21d8
T R

05:48:40 05.06.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 B

Made Auto Sweep

oL RefLevel 40.00dBm  Offset 2030 d8.
Count 100/100

1 Spurious Emissions

Mode Auto Sweep seL

Count 100/100

Umit Ches PRSS
Line _SPURJOUS PRSS e _SPU f
30 AiIRIBUS N _ABs o
20 20
10
o e s, L i i e Vo
0 ‘u“4 NV doe
|
i

20 \ f20d8
30 W apunit "’ E A ¥

‘ . W .
[t
50
3.68 GHz 16004 pts. 5 MHz/ 3.715 GHz || 1’3965 GHz 16004 pts 5 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa

3680 GHz 3695 GHz 1.000 MHz 3.69481 G -28.84 dBm -15.84 dB 3.965 GH 3,980 GH 100:000 kH 5.95 dBm -24.05 dB

3695 GHe 3699 GHir 500,000 kiz 3.69883 GHz -26.94 dBm -13.94 dB 3080 ot a8l ot 200000 2718 dBm

3699 Gtz 3.700 Gtz 200,000 ke 3.70000 GHz -27.94 dBm -14.94 dB 3981 GHiz 3985 GHe. 500.000 kHz 2332 dBm

3.700 Gtz 3.715 GhHz 100,000 kliz ZAHUIGHE EALLU Rl 3985 GHz 000 GHz 1.000 MHz -2235 dBm

[ 5o e Ressy o

05:22:25 05.06.2021

05:47:50 05.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 40.00dBm  OMfset 2030 dB.

Ref Level 4000 dBm  Offset 2030 B Mode Auto Swee saL Mode Auto Sweep saL
R Count 100/100
Limit Chech PRsS
Line _SPURJOUS_LINE_ABS o2 Phes
o SpORIGUS_TINE ABS 002
2 0
10
~t R AR Wl |l 1
a B
I N \
” 1 Vﬂw
40
50
3.68 GHz 16004 pts. 5 MHz/ 3.715 GHz 3965 GHz 16004 pts .5 MHz/ 4.0 GHz.
2 Recult Summa
3680 GHz 3.695 GHz 1.000 MHz X iz -24.37 dBm -11.37 dB 3.965 GHz 3.980 GHz 100.000 kHz 3.97285 GHz 5.07 dBm -24.93 dB
3695 GHz 3699 GHz 500.000 kHz ‘ -22.97 dBm -9.97 dB 3.980 GHz 3.981 GHz 200.000 kHz 3.98001 GHz -18.82 dBm -5.82d@
3699GHz 3.700 GHz 200,000 kttz -26.29 dBm -13.29 dB 3981 GHz 3.985 Gtz 500000 kHe 3.98157 GHz -13.36 dBm 03648
3.700 GHz 3715 GHz 100,000 kHz 4.84 dBm -25.16 dB 3985 GHz 3,000 GHz 1,000 MHz 3.98505 GHz 1369 dBm 0,69 dB

05:40:25 05.06.2021

Resdy

PRETI ST
s,

07:33:45 02,06.2021

ety NN VU

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 90.00dBm  Offset 2030 08

RefLevel 40.00dBm  Offset 20.30dB.

3,680 Gz 3,695 GHz 1.000 MHz

3.69410 GH:

22,69 dBm

03:31:04 05.06.2021

Mode Sweep sGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions TAvg [ Seurious Emissions NS
30
2
) A
L “ I
il
‘l |
# i\ in il
10 \ 10 dbs l
20 \ 20 db T l 4 x
- ot il I ) i‘ pbd L0y
1l | U |
g0t T AL T | milfl e | ‘
\ { | { I'Th T
s | ‘ L e S !
3.68 GHz 16004 pts 4.0 MHz/. 3.72GHz | | 396 Gz 16004 pts 4.0 MHz/ 4.0GHz
2 Result Summar 2 Result Summar

05:06:59 05.06.2021

z 200.00 dB m 980 GH 1 i 397941 GHz 24.64 dBm

3695 Ghte 3699 Gtte 500,000 iz 369871 GHz 1649 dBm .00 d et i e 398001 GHz 861 dBm

3,699 Gite 37006z 300000 itz 3169998 GHz 731 dBm 200,00 48 e el PR 398110 GHz 1801 dBm

3.700 GHz 3.720 GHz. 100.000 kHz 3.70055 GHz 22.94 dBm .00 3.985 GHz 2.000 GHz 1.000 MHz 3.98507 GHz -24.81 dBm
e N N

)
L 050650

Channel power -13dBm > -14.1dBm (PASS)

Channel power -13dBm > -15.67dBm (PASS)

Reflevel 3850 dBm  Offset 20.

05:03:57 05.06.2021

05:17:38  05.06.2021

RefLevel 3830 0Bm  Offset 203003  RBW 3Kz 3008 * REW 3Kz e
« An 3008 ® SWT 100 ms ® VBW 10Kz Mode Sweep Count 100/100 | & Att 3048 # SWT_100ms ® VBW 10kiz_Mode Sweep Count 100/100
1AQR 1Rm Avg 1ACR 1Rm Avg

| |
30 de b s
20 dBan 20
10 b 10 dBm
o 0
T 10 dBor 1
2 20
oA M Mo
30 - ! . P ATIVaN g 2 PO
WWWMW"M“JW ’ I s 5 T T
-
ot 0 (WA A bt e
e = L A el e P
-50
T 2.60083 Gty 1001 pts LELST Span 610.0kHz || [73.980 15 GHz _ 1001 pts 61.0 kHz/ Span 610.0 kHz
3 Result Summo None 3 Rezult Soemm None |
Tx1 (Ref) 300.000 kHz -14.10 dBm Tx! (Ref) 300,000 kHz 1567 dBm
— 1810 dBm Tx Total 15,67 dBm
P e )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 20.30 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 2030 d8. Mode Auto Sweep seL

Count 100/100 Count 100/100
1 Spurious Emissions
Lmit h P Lini Chec
Line _sPURlouS tine _sPURlovS .
0 SPURIOUS_LINE ABS 002
20 20
10
MWWWW WWWWM
] t d s
" || boas L
W"‘"‘MMW‘ \ \ i S |
30 4B || W w
Wi .
50
3.68 GHz 16004 pts. .0 MHz/ 3.72 GHz 3.96 GHz. 16004 pts .0 MHz/ 4.0 GHz
ZRENIA 2 Result Samme

1680 GHz 3,695 GHz 1.000 MHz 3.69492 GHz -21.62 dBm -8.62 dB 3.960 GH 3.980 GH 100.000 kH; .. 7.97 dBm
3695 GHr 3699 Ghir 500,000 ktz 3.69844 GHz -21.95 dBm -8.95 dB 3080 ot a8l ot 300000 ¥ 26,96 dBm
3.699 Gtz 3700 Gtz 300,000 kitz 3.69995 GHz -2021 dBm -7.21dB 3981 Chz 3985 Chiz 500000 kile Y 22.43 dBm
3700 Gz 3720 Gtz 100,000 kitz 3.71554 GHz 7.17 dBm 2283 dB e e o o X 19.97 dBm

05062021
nesty R s T

063021
keady % “haias

03:31:53 05.06.2021 03:21:25 05,06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 90.00dBm  Offset 2030 08

RefLevel 40.00dBm  Offset 20.30dB.

Mode Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions *ive | Spurious Emissions =
30
20 (v‘ ‘\‘
| {1
I |
o Al 0.d8r ! l
-10 | \ 10 dBe I} t
20 il 20 d8 - ‘
5 |_ghli i \ y U l ldly 101 1L 1y
\ |
| ‘ | T A I |
T | | | |
- g PP LY SRR | N ) NWWM'W
- 0
368 GHz 16004 pts 4.0 MHz/ 3726w | | 396Gz 16004 pts 4.0 MR/ 4.0GHz
2 Result Summa 3 Result Summa
3,680 Gz 3,695 Gz 1.000 Mz 3.69243 GHz -25.09 dBm ~200.00 dB H 1950 GH 100,000 ki 3.97942 GHz 24.22 dBm
3,695 GHz 3,699 GHz 500,000 kHz 369896 GHz 1621 dBm -200.00 dB et oy ot e 3198001 GHz 8,61 dBm
3639 Gz 3.700GHz 300000 kiz 3.69999 GHz -8.82 dBm -200.00 dB S e P progatris 3198105 GHz 18.86 dBm
3700 GHz 3720 GHz 100,000 kHz 370056 GHz 2332 dBm 2200.00 dB o s e 300582 CHe 2450 dBm
MR =
] ) T

03:29:49 05.06.2021

05:08:11 05.06.2021

Channel power -13dBm > -15.03dBm (PASS)

Channel power -13dBm > -15.86dBm (PASS)

Reflevel 3850dBm  Offset 203048 » RBW 3

RefLevel 3830 0Bm  Offset 203003  RBW 3Kz Kz saL
« An 3008 ® SWT 100 ms ® VBW 10Kz Mode Sweep - At 3048 ® SWT 100 ms ® VBW 10Kz _Mode Sweep Count 100/100
1AQR 1ACR 1Rm Avg

| |
30 de b s
20 dBen- 20
10 i 10 dBer
o 0
it 10 dB t
2 20
30 — ! = . AABAIN AT VA n oA
e AT VWY AN
AN 5 AANAAAA,
40 4Bt 40 d T N A T N— :
e T VT NavLy

50 dBv b
CF2.649 83 Gilx 1001 pts 61.0 kHz/ Span 610.0kHz | | [cF3.98015 GHz _ 1001 pts §1.0 kHz/ Span 610.0kHz
e _— 2 Result Summa: None |

Tx1 (Ref) 300.000 kHz -15.03 dBm Tx1 (Ref) 300000 kHz 15,86 dBm
Lx ol =Bt Tx Total 215.86 dBm

05:03:22 05.06.2021

Ready

o 05062021
& Tovman

05:15:27 05.06.2021

Roady

)
= 521
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 0B

Made Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 2030 d8. Mode Auto Sweep

1 Spurious Emissions

s6L

Count 100/100

Lmit Ch it Check
Line _sPuglaus tine 5PUR{oUS U
* RBUS UNE ABs 002
20 20
10
- ol > At D A P

. ™~ ] M Ma\

I ‘ .
Seutious, e ans 002 H \ " |
" [ L oes -

\ Y. \ L.nw i
30 dBer M e -

™ A s

50
3.686H: 16004 pts 0 Miz/ 3726H || (Ss6an: 16008 pts 0 M/ T0GH:
ZRENIA 2 Result Summa

3.694 60 GHz

-24.41 dBm

3680 GHz 3695 GHz 1.000 Mz & 3960 GH 3,980 GH 100.000 kH 7.11 dBm

3695 GHr 3699 Ghir 500,000 ktz 3.69810 GHz 2171 dBm 871 dB 3080 ot a8l ot 300000 2740 dBm

3.699 Gtz 3700 GHz 300,000 kitz 3.69998 GHz -22.06 dBm 06 dB 3981 Chz 3985 Chiz 500000 kile 23,89 dBm

3700 Gz 3720 Gtz 100,000 kitz 370519 GHz .07 dBm -23.93 dB. e e o o 19.94 dBm
nesdy [N ) ey

03:28:08 05.06.2021

Raady

03:22:16 05,06.2021

)
== Toams
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 90.00dBm  Offset 20,3008 Mode Sweep

1 Spurious Emissions

1 Spurious Emissions

RefLevel 40.00dBm  Offset 20.30dB.

SGL
Count 100/100

1Avg

50

30
20 ‘”

Il

I
0 + 0 dbs
10 J\ 10 dB
20 - '\,\ 20 dB
R R \ i
| s0bm 41| 1 AL &.,-‘.\‘W

,{E‘WW

3.68 GHz 16004 pts 4.0 MHz/.

2 Result Summar

3.680 GHz 3,695 GHz 1.000 MHz 3.69391 GHz -27.90 dBm
3.695 Ghz 3.699 GHz 500.000 kHz 3.69897 GHz 21.72 dBm
3.699 GHz 3.700 GHz 300.000 kHz 3.69999 GHz -9.08 dBm
3.700 GHz 3.720 GHz 100.000 kHz 3.70055 GHz 2338 dBm

03:26:52 05.06.2021

596 Grz
|ase

2 Result Summar

3.960 GHz
3.980 GHz

3.981 GHz
3.985 GHz

05:09:17 05.06.2021

I
L 50818

Channel power -13dBm > -15.96dBm (PASS)

Channel power -13dBm > -15.08dBm (PASS)

Reflevel 3850 dBm  Offset 20308  RBW 3 kHz

05:02:39  05.06.2021

Ready

Reflevel 3830dBm  Offset 203048 = RBW 3z =
- At 30dB = SWT 100 ms * VBW 10kHz Mode Sweep o At 30d8 & SWE Cou 100300
1AQR 1ACR 1Rm Avg
30 dBn |
h
20 dBm 20
10 i 10 dBr
0 0
10 10 dBor
2 20
30 — 1 | o W o\
\
A A A A AAAAIY

VRV N A ATRVA " A R AT A0 T
ATATR S B bl | B dcias
50 dBim- + + 50
CF 3.69985 GHz 1001 pts 61.0 kHz/ CF3.98015 GHz Span 610.0kHz
2 Result Summor None 3 Result Summa |

Tx1 {Ref) 300.000 kHz -15.96 dBm Tx! (Ref

Tx Total -15.96 dBm g

05:14:56 05.06.2021

)
= 5456
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

Lowest Band Edge / Full RB Highest Band Edge / Full RB

saL RefLevel 40.00dBm  Ofset 2030 dB Mode Auto Sweep set

Ref Level 40.00 dBm  Offset 20.30 0B Made Auto Sweep
Count 100/100

Count 100/100
1 Spurious Emissions

| e e et —

= T T \

[

50
368 GHz 6004 pts 0 MHz/ 3726H: || 398 He 76004 pis 0 MHz/ T0GH:
2 Result Summa 2 Result Summa
3680 GHz 3.695 GHz 3.693 81 GHz -24.98 dBm -11.98 dB 3.960 GHz 3.980 GHz 100.000 kHz 3.96342 GHz 6.06 dBm -23.94 dB
3695 GH 3699 GHz 3.69888 GHz -24.23 dBm -11.23 dB 3.980 GHz 3981 GHz 300,000 kHz 3.98001 GHz -20.07 dBm -1.07 dB
3699 Gt 3.700 Gtz ! 3.69999 GHz -24.35 dBm -11.35 dB 3981 GHz 3.985 Gtz 500000 kHe 3.98207 GHz -17.32 dBm 43248
3.700 GHz 3.720 GHz 100,000 kiz 371373 GHz 5.10 dBm -24.90 dB 3a85 ohie 4000 oty 1 600 Mits 358568 GHz 1618 dBm 371848
fey L= pesty = e

03:27:25 05.06.2021 07:36:22 02,06.2021
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 90.00dBm  Offset 20,3008 Mode Sweep

RefLevel 40.00dBm  Offset 20.30dB. Mode Sweep

03:33:52  05.06.2021

05:10:

s6L SGL
Count 100/100 Count 100/100
1 Spurious Emissions v [ Seurious Emissions Y v
30
20 ‘A‘ ‘h‘
I |
T f
o \\ 0 dbr lil
-10 j \ 10 dBe , \\
20 ‘ - \ 20 dbi T i
,, f
30 y U - 153 }‘ T i it
‘ | (111N TN
gt LU L™ A il N ‘ T NI R
A7 4 !
' AV Wirhimmuind rread | I[N SRS S L WY i i

50 50
368 GHz 16004 pts 3.0 MHz/ 3726w | | 396Gz 16004 pts 4.0 MR/ 40GH:
2 Result Summar 2 Result Summar

3,680 GHz 3,695 GHz 1,000 MHz 3.69398 GHz -22.25 dBm 200,00 dB m e - n 3.97940 GHz 23.91 dBm

3695 Ghte 3699 Gtte 500,000 iz 3169835 GHz 1923 dBm 200,00 dB et i berredon 398001 Chz 886 dBm

3639 Gz 3700 GHz 300,000 kifz 369999 GHz -9.24 dBm 2200.00 dB. S e P et 3196106 Gl 17.93 dBm

3700 Ghz 3720GH: 100000z 3.70056 GHz 2292 dBim 220000 d8 398101 3Bt 20000 Kts o phr

e O

33 05.06.2021

0031
oo R & Cwmien

Channel power -13dBm > -15.62dBm (PASS)

Channel power -13dBm

> -16.08dBm (PASS)

Reflevel 3850 dBm  Offset 20308  RBW 3 kHz

05:01:28 05.06.2021

Ready

—
e

Reflevel 3830dBm  Offset 203048 = RBW 3z o
=7 2009 SHT 1000w ® VIN 01 Mads Swesp Count 1007100 | ® Att 3048 ® SWT 100 ms @ VBW 10kHz _Mode Sweep Count 100/100
1AQR 1Rm Avg 1ACR 1Rm Avg
30 dén b o
20 B 20
10 dB 10 dBm
0 0
0 10 dBo t
2 20
30 — ! = A £ i
1 VWL A AN
) 2y |

i el AR MARAA Y MAANANAAN NN Ana
40 i AT R 40 dB WA
50 dBim 50
CF2.649 83 Gilx J001 pts 61.0 kHz/ Span 610.0kHz || [73.980 15 GHz _ 1001 pts 61.0 kHz/ Span 610.0 kHz
2 Result Summa: Nooe 2 Resolt Summa None |

Tx1 (Ref) 300.000 kHz -15.62 dBm Tx! (R 300.000 kHz -16.08 dBm

Tx Total 1562 dBm g 1608 dBm

05:13:01 05.06.2021

o
weaty Sy
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBrm

Offset 203008

Made Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Mode Auto Sweep seL

Count 100/100

Uit ch
Line _spurfous, tine 5PUR{oUS U

* SPURIOUS_LINE_ABS 002
20 20
10
o Fidinial v it M M LAttt Lttt il b it Acdinda bt il b ottt

f 5 ‘

i |

SPURIOUS._LINE ABS 007 1 \ oas
20 i f B | W
. TN e \ Sy T
W | S
50
3.68 GHz 16004 pts 0 MHz/ 3.72GH: || (SoscHz Tea0h ps ST —

2 Result Summa:

1680 GHz 3695 GHz 1.000 Mtz 369327 GHz -25.68 dBm -1268 dB

3695 GHr 3699 GHz 500,000 kHz 3.69818 GHz -23.84 dBm -10.84 dB

3699 GHe 3.700 GHz 300,000 kHz 3.70000 GHz 24.11 dBm -11.11 dB

3.700 GHz 3.720 GHz 100,000 kifz 371801 GHz 5.13 dBm -24.87 dB
(. S s

03:24:16 05.06.2021

2 Result Summa;

3,960 GHz
3.980 GHz

3.981 GHz
3.985 GHz

3,980 GHz
3981 GHz
3.985 GHz
4000 GHz

5.72 dBm
-20.18 dBm
-17.45 dBm
-15.95 dBm

100.000 kHz
300,000 kHz
500.000 kHz

1.000 MHz

03:22:58 05,06.2021

Raady

)
== Toanss
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 2030 dB

IIIV Level 4‘00(\de Offset 2030 3B ‘Mode Sweep SGL Mode Sweep SGL

Count 100/100 Count 100/100
1 Spurious Emissions. 1 avg 1 Seurious Emissions ‘ 1A
30 U 30 }
20 ‘ﬁ 20 ‘ ]ﬁ‘
10 ) i \ [
" i " ]

! 10 dBn

i \ | 7\

o Wi 3 ' Li | 4, T ST
i - i w |
‘j:mj LT : m ik " ! K‘JMW‘ .m,'\‘” T‘V”WM\MM‘ tw..uﬂﬁ/ ‘ l 4 } *M-L.
368Gz ‘ 1600 pts A‘vn MHz/ 372Gk | | (386 Gz 76008 r!—‘* O MR/ T0GHz

2 Result Summa

3.69262 GHz
3.69884 GHz

-22.84 dBm
-19.07 dBm
-10.97 dBm

21.05 dBm

Ready

3.680 GHiz
3,695 GHz
3.699 GHz
3.700 GHz

3695 GHz
3,699 GHz
3.700 GHz
3.720 GHz

1.000 MHz
500,000 kHz
300.000 kHz
100.000 kHz

3.69998 GHz
3.70052 GHz

05062021
orasas

03:35:45 05.06.2021

3.960 GHz 3980 GHz 3.97944 GHz
3.980 GHz 3981 GHz 3.98001 GHz -10.!
3.981 GHz 3.985 GHz 3.98107 GHz -17.69 dBm
3.985 GHz 4.000 GHz 3.98522 GHz -23.74 dBm
e

03:14:41 05.06.2021

00301
L e

Channel power -13dBm > -17.41dBm (PASS)

Channel power -13dBm > -17.14dBm (PASS)

RefLevel 38.30dBm  Offset 20,3048 & RBW 3 khz 6L

RefLevel 39.50dBm  Offset 20300 * RBW 3 kHz

- At 3008 ® W 100ms ® VBW 10kHz Mode Sweep Count 1007100 | ® Att 3008 ® SWT  100ms @ VBW 10kHz Mode Sweep Count 100/100
1ACR 1Rm Avg
30 af 30
o ‘ o
20 20 ‘
10 dbr 10 dBenr "
0 0 ‘
10 B ‘-
20 ‘ ]
} 4 4 POV, 83 gt pa b |
30 dBom ‘ VN | AR A MM |
40 08 L 0 VAN M AA S st
e ey WA ! d Ry g
e MR YV Aot
50 dBmr 1 N T I 50
CF 3.699 85 GHz 1001 pts 1.0 kHz/ Span 610.0 kHz | | [CF3.98015 GHz 1001 pts 1.0 kHz/ Span 610.0kHz |
2 Result Summar None [2 Result Summan Nt
Tl (Re 00100 iz DL ] Tx1 (Ref) 300,000 kHz 17.14 dBm
Tx Total -17.41 dBm Tt 1718 dBm
LT o
[ ey NN s OO

03:58:34 05.06.2021

05:18:16 05.06.2021
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